
 
 

TECHNICAL ASSISTANCE FOR THE NORTHERN 
EVERGLADES 

 CHEMICAL TREATMENT PILOT PROJECT 
 

 

 

 

 
By: 

 

Del Bottcher 

Tom DeBusk 

Harvey Harper 

Steve Iwinski 

George O‟Connor, 

 and 

Marty Wanielista 

 

  

PROJECT OFFICER 

James Laing 

 

SFWMD PROJECT ID#: PS 100093 

 

 

 

July 6, 2009 



Final Report – Chemical Treatment 

 

1 

 

 

 

 

TABLE OF CONTENTS 

 
ABSTRACT .................................................................................................................................... 7 

CHAPTER I   INTRODUCTION ................................................................................................... 9 

PURPOSE ................................................................................................................................... 9 
[...]
Question 1.  In general, phosphorus removal efficiency is best when the raw water consists 

primarily of particulate matter and orthophosphorus at concentrations between <100-200 ppb.  

At elevated orthophosphorus concentrations, floc settling rates decrease and can dictate the 

design of the collection system.  Chemical coagulation is less efficient when the concentration of 

organic phosphorus is high. 

 

Alkalinity is also an important parameter, since chemical coagulation with alum results in a 

reduction in pH which is mitigated by the available alkalinity.  If the alkalinity of the raw water 

is insufficient to prevent an undesirable reduction in pH, then alternative coagulants or pH 

buffering compounds can also be added.  The addition of NaOH or similar base can substantially 

enhance the rate of formation and settling of the generated floc.   

 

A significant amounts of data are available concerning the impacts of raw water characteristics 

on coagulation efficiency.  A basic summary has been provided above.  However, data are not 

available to define specific concentrations at which the issues discussed above begin to become 

concerns.  Other water quality parameters are also involved, and it would take a significant 

research effort to document all possible combinations of characteristics.  Since a site specific 

series of tests would be conducted for any potential application, it does not seem worthwhile to 

address the issue in general when more site specific testing will be conducted. 

 

 

What water quality standards must be met for chemically treated discharges to various 

receiving waters? 

 

At a minimum, chemically treated discharges must meet the numerical and narrative standards 

outlined in Ch. 62-302 FAC for the applicable surface water classification.  Discharges within 

the Lake Okeechobee basin would be classified as Class III waters.  Extensive previous testing 

has indicated that alum treated water easily meets virtually all Class III water quality criteria.  

Since alum consumes alkalinity and has a potential to reduce water column pH, the most 

significant numerical water quality standards for alum treated discharges are pH and alkalinity.  

For freshwater receiving waters the pH must be ≥ 6, while the alkalinity must be >20 mg/l.  

There is no numerical standard for aluminum in fresh waters. Dissolved aluminum 

concentrations in alum treated waters are generally less than the aluminum concentration in the 

raw water due to the readjustment of the pH into the range of minimum solubility for aluminum.  

Narrative standards address the stimulatory or toxicity characteristics of the treated waters.  

Alum treated runoff has been shown to be neither stimulatory nor toxic (Harper, 1990). 

 

The District has questioned the “marsh readiness” of alum treated water, suggesting that the 

coagulation process may be too efficient and remove ions which are necessary for marsh growth.  

Alum treatment has virtually no impact on Group I or II elements such as sodium, potassium, 

calcium or magnesium.  Although alum treatment is also effective for removal of other metals 



Final Report – Chemical Treatment 

 

56 

 

such as copper and zinc, it is unlikely that coagulation of ionic rich agricultural water will reduce 

concentrations to levels below the needs of aquatic organisms or vegetation. 

 

What is the best aerial economy of scale for treatment system implementation?  

 

As discussed in previous responses, the capital costs of a chemical coagulation system are 

largely independent of the size of the watershed which is treated since any system will require 

the same basic components such as a flow meter, alum pumps, storage tank, etc.  Therefore, the 

costs/kg phosphorus removed decrease as the size of the treated area increases.  It is most cost 

effective to locate the treatment system at the most downstream portion of the parcel or basin 

area. 

 

Can the chemical treatment be permitted?  

 

Chemical treatment has become a common tool in the retrofit toolbox throughout the State of 

Florida.  Alum treatment systems have been permitted by each of the 5 water management 

districts as well as FDEP.  FDEP often requires that chemical treatment be used in federally 

funded retrofit projects due to the low unit removal cost compared with other common 

techniques.  Currently, chemical treatment can be permitted for virtually any retrofit opportunity. 

 

Under current directives, which may be subject to change as the Statewide Stormwater Rule 

develops, the only limitation on chemical treatment is that the floc must be collected.  Exceptions 

to this policy have been made in cases where the water body is eutrophic, and a study has been 

conducted to demonstrate that the sediments are a source of nutrient recycling and that 

introduction of floc into the receiving water will result in a net improvement in water quality.  

The vast majority of existing alum stormwater treatment systems has been constructed as retrofit 

projects for existing developed or agricultural areas with only a handful of systems designed for 

new development. 

What are the monitoring requirements of planned solutions?  

 

Early chemical treatment systems were monitored extensively to obtain information on the 

efficiency and impacts of this technology.  However, more recent systems have been assigned 

substantially reduced monitoring requirements, if any at all.  Most of the current systems require 

only monitoring for pH with an automatic shut-off required as part of the design in the event that 

pH levels drop below the applicable standard.  The performance of alum coagulation systems has 

been documented to the point that FDEP often does not require efficiency monitoring for alum 

retrofit projects.  However, regardless of permit required monitoring, the owner should conduct 

routine monitoring to make sure that the water quality objectives of the treatment process are 

being met. 

 

What are the cost-benefits of planned solutions?  

 

Alum coagulation has consistently been shown to have a phosphorus removal cost which is much 

lower than other more traditional projects.  As discussed in a previous section, the phosphorus 



Final Report – Chemical Treatment 

 

57 

 

removal cost for alum coagulation is typically in the range of $75-250/kg phosphorus removed 

over a 20-year life-cycle compared with $400-650 for traditional BMPs such as wet detention.  

In general, the pollutant removal cost of alum treatment decreases as the amount of water treated 

increases.  If floc collection is not required, alum treatment costs are less than $100/kg 

phosphorus removed.  However, treatment costs can be variable depending on the configuration 

of the treatment system.  Alum chemical costs have been very stable historically with a price 

escalation similar to inflation.  However, recent world demand for sulfuric acid has resulted in a 

temporary rapid price increase in recent years. 

 

What factors affect settling and residuals management?  

 

Factors affecting settling of alum floc have been addressed in previous responses.  The floc 

generation rate for alum coagulation has been well established, ranging from 0.16% of the 

treated flow at an alum dose of 5 mg Al/liter to 0.25% at a dose of 10 mg/liter.  The most 

common method of collecting the floc has been a settling pond.  The design of the settling pond 

is based on the results of the pre-design laboratory jar testing which provides information on the 

required detention time.  The design volume is the volume required to provide the minimum 

detention time at the maximum anticipated flow rate, generally in the range of 3-24 hours, plus 

an additional volume for dedicated floc storage.  If the floc is to be stored for extended periods in 

a wet pond environment, then alum coagulation is preferable to iron since iron becomes reduced 

at low redox potentials, and the bound phosphorus is released from the floc.  Therefore, iron 

should never be used as a coagulant when the floc is not immediately collected and dewatered. 

 

What are cost effective options for residual management? 

 

ERD has conducted extensive lab testing on the physical and chemical characteristics of alum 

floc generated as a result of alum coagulation of a wide range of raw water characteristics, 

including heavy metals and toxicity leaching experiments. ERD has also conducted FDEP 

funded experiments to evaluate the stability of coagulated pollutants inside the floc matrix.  

Virtually every test has confirmed that the generated floc is extremely stable with virtually no 

potential for release of pollutants under a wide range of pH values and redox potentials.  The floc 

characteristics easily meet the clean soil criteria and can be used on a wide range of applications.  
The dried floc still has considerable phosphorus adsorption potential, and the St. Johns River 
Water Management District (SJRWMD) uses large quantities of dried residual from potable 
water plants as a soil amendment in the Lake Apopka muck farm areas to inhibit phosphorus 
release from flooded soils on former agricultural plots.  Recent alum treatment system designs 
provide for floc removal using either an automatic sump collection system or a portable dredge 
unit.  Some of the automatic systems discharge the floc to the sanitary sewer system at a 
controlled rate, typically ranging from 300-500 gpm, during non-peak hours.  Dredged floc can 
be placed on a drying bed to de-water, which usually occurs in about 30 days.  The Lake County 
NuRF system uses a centrifuge to de-water the solids which are then stored on a drying/storage 
area. 
 



Final Report – Chemical Treatment 

 

58 

 

What chemicals should be evaluated?  
 
Based on existing research and experience, aluminum based coagulants have several advantages 
over other potential coagulants such as iron or calcium.  Aluminum is stable under a wide range 
of pH values and redox potentials, which makes aluminum the coagulant of choice for systems 
where the floc is to be stored in a wet environment. Aluminum coagulants are available in a 
variety of compounds such as aluminum sulfate (alum), aluminum chloride, poly-aluminum 
compounds, and alum/polymer blends to enhance floc settling and to meet various pH buffering 
requirements. 
 
Iron should only be considered in systems where the floc is collected immediately or can be 
stored in an aerobic environment.  Iron coagulation also occurs at a higher pH level than alum 
which may not be suitable in some waters.  Like alum, calcium compounds are also relatively 
stable, but coagulation only occurs at pH levels in excess of 10-11.  The use of calcium would 
add an additional pH neutralization step to the process which would increase both capital and 
operational costs.  Calcium compounds are only available as a slurry which must be stirred 
continuously to prevent separation, adding additional costs and equipment. 
 

SUMMARY 
 
A number of inorganic salts of calcium, iron, and aluminum are sold commercially for 
coagulation purposes.  Aluminum salts are used extensively for clarification of drinking water 
originating from surface water sources, while lime is commonly used for treatment of drinking 
water which originates as a groundwater source.  Iron compounds are used predominantly in 
treatment of domestic and industrial wastewaters.  Both aluminum and iron compounds are used 
for phosphorus removal in a variety of processes. 
 
When aluminum and iron coagulants are added to water, metal hydrous oxide precipitates are 
formed which remove suspended solids, algae, phosphorus, heavy metals, and bacteria by 
enmeshment and adsorption onto the hydroxide precipitate.  In addition, in the presence of high 
levels of orthophosphorus, both aluminum and iron can form insoluble metal phosphate 
precipitates.  The minimum solubility of Al(OH)3 and Fe(OH)3 precipitates are relatively similar 
at approximately 10

-10 
M.  However, the area of minimum solubility for Al(OH)3 occurs in pH 

range of approximately 5.5-6.5, while the minimum solubility for Fe(OH)3 occurs in pH range of 
approximately 8-10.  The minimum solubility for calcium hydroxides and phosphates occurs in 
the pH range of approximately 10-12 which minimizes the usefulness of calcium as a precipitant 
in some cases.  Aluminum compounds are more suitable for coagulation processes under near-
neutral pH conditions, while iron compounds are more suited to alkaline environments. 
 
Aluminum and calcium do not exhibit alternative oxidation states in the natural environment, and 
both aluminum and calcium compounds are immune to changes in redox potential within the 
collected floc.  Compounds adsorbed onto aluminum or calcium floc are equally stable under 
aerobic or anoxic conditions.  However, iron compounds exhibit several electron configurations.  
Under oxidized conditions, iron exists as ferric compounds which are highly insoluble.  These 
insoluble ferric compounds may be converted into a highly soluble ferrous form under reduced 
conditions.  Any contaminants which had been adsorbed onto the iron floc will be released as the 
floc dissolves under the reduced conditions.  Therefore, iron compounds should only be used for 
coagulation in processes where aerobic conditions can be assured at all times. 



Final Report – Chemical Treatment 

 

59 

 

 
The concept of using chemical coagulants for treatment of stormwater and tributary inflows 
originated during the mid-1980s.  Based on the results of literally hundreds of laboratory 
flocculation jar tests, alum treatment of stormwater runoff has consistently achieved an 85-95% 
reduction in total phosphorus, 20-70% reduction in total nitrogen, 95-99% reduction in turbidity 
and TSS, and 96-99% reduction in fecal coliform bacteria.  More than 60 alum stormwater 
treatment systems have been designed and are operational within the State of Florida for a wide 
variety of urban and agricultural applications.  Alum stormwater treatment systems permitted 
prior to 1998 generally discharge floc directly into the receiving water, while systems permitted 
after 1998 provide mechanisms for collection and removal of the generated floc.  One of the 
most common methods of disposal of floc is discharge into adjacent sanitary sewer systems. 
 
Alum stormwater treatment has resulted in significant improvements in water quality for 
virtually all waterbodies impacted by the treatment process. The degree of observed 
improvement in water quality is directly related to the percentage of annual hydraulic inputs 
treated by the alum stormwater treatment system.  ERD has also evaluated alum for use in 
reducing nutrient concentrations in agricultural runoff and designed, constructed, and operated a 
pilot-scale system designed to treat the discharge for a 30,000 gpm electric pump which pumps 
accumulated water from muck farming areas into Lake Apopka. 
 
Laboratory investigations have been conducted on stormwater runoff collected from a wide 
range of land uses typical of urban areas to quantify the amount of alum floc generated by alum 
treatment of stormwater at various doses.  As a result, sludge production rates for alum treated 
waters are well known.  After initial formation, alum floc begins aging processes during which a 
series of crystalline structures are formed and become increasingly more stable as the crystalline 
structure increases.  After approximately 30-90 days, the alum floc forms into mineral gibbsite 
and is virtually inert under any conceivable condition of pH or redox potential which could occur 
in a natural waterbody.  Dried alum residual from treatment processes has been evaluated by 
ERD and found to easily meet clean soil criteria for use in virtually any fill application. 
 
In general, the capital cost of constructing an alum stormwater treatment system is independent 